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Supports comparison testing of leather with and
without application of Fiber Protector
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1.0 Purpose

This testing is in supports comparison testing of CL-1048 Castle Rock leather with and
without application of Firber Protector. Leather test specimens were supplied by the

company listed below.

Fiber Protector America, LLC
1100 Jones Street

Little Rock, AR 72202

501-374-4402

This plan includes following:
e Complete identification of materials.
e Test method to be used.
o A numerical test list of items to be tested.

Upon completion of testing Test Set-Up Checklist and Test Results will be added to

section 8.
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2.0 Reference Documents

General Documents

FT.WI.01, Rev. NC (dated 06-13-13) | Flammability Test Procedures for FAA
Certification

Part 23 Regulations

14 CFR 25.853 AMDT(25-116) Compartment Interiors

Appendix F (Sec. F25.1) AMDT (25-111) Test Criteria and Procedures

3.0 Discussion of Testing

A coupon test list is presented in section 6.0. Upon completion of testing Flammability Result
Sheets will be included in section 7.0.

Note: Two Sets of 3 specimens were tested for both configurations (With Fiber Protector and
Without). Testing on this leather does not appear to show any negative flammability effects when
Fiber Protector is applied.

4.0 Test Requirements

For Comparison Testing the Leather/Fiber Protector combinations will be tested to the 12 second
vertical test.

Compliance Regquirements

14 CFR Part 25.853, AMDT Level 25-116

(a) Materials (including finishes or decorative surfaces applied to the materials) must meet the applicable test
criteria prescribed in part | of appendix F of this part, or other approved equivalent methods, regardless of
the passenger capacity of the airplane.

Testi i n

Part | (a)(1)(ii) Floor covering, textiles (including draperies and upholstery), seat cushions, padding,
decorative and nondecorative coated fabrics, leather, trays and galley furnishings, electrical conduit, air
ducting, joint and edge covering, liners of Class B and E cargo or baggage compartments, floor panels of
Class B, C, D, or E cargo or baggage compartments, cargo covers and transparencies, molded and
thermoformed parts, air ducting joints, and trim strips (decorative and chafing), that are constructed of
materials not covered in subparagraph (iv) below, must be self-extinguishing when tested vertically in
accordance with the applicable portions of Part | of this Appendix or other approved equivalent means. The
average burn length may not exceed 8 inches, and the average flame time after removal of the flame source
may not exceed 15 seconds. Drippings from the test specimen may not continue to flame for more than an
average of 5 seconds after falling.
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5.0 Test Procedures and Equipment

Testing will take place at FLAME-TEK LLC. Laboratory contact information listed below.

FLAME-TEK
1515 North Center, Suite 1
Lonoke, AR 72086

Testing will follow procedures outlined in FT.WI.01 (Flammability Test Procedures for FAA
Certification). Prior to testing, the lab will be set-up per FT.FR.03 (Test Set-Up Checklist).

6.0 Test List

The test list below provides a numerical list of the item(s) to be tested. Vertical test samples

measure 3" X 12". Flame is to be applied per FT.WL.01.
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